D U HA 70400 - DU-HA All-Terrain for Bobcat and Ranger UTV - Full Size Box

Full

Installation Instructions:

70400 - DU-HA All-Terrain for Bobcat and Ranger UTV (Screw #10x 1.5

Size Box Handle

1.

Attach handle to lid using #10 x 1-1/2" button head
screws, #10 washers and #10 Nylock nuts.

2. Attach mounting plates to the bottom of the P
Humpstor using two 1/4" washers, lock washers and ) j 0
1/4" x 5/8" hex bolts (each side) Make sure plates Lid
are positioned correctly with the mounting hole for #10 Flat Washer
the Plunger Plugs towards the back of the DU-HA #10 Nyloc Nut
All-Terrain (as shown).

3. Attach Plunger Plugs to the mounting plates by
inserting the threaded portion through the bottom
side of the hole in the mounting plate and thread on
the star knob on the top side of the plate (leave loose =
for now).

4. Set the DU-HA All-Terrain on the box of the Ranger
or Bobcat UTV make sure the Plunger Plugs slide all #*
the way into the holes on the UTV. Press down on
the mounting plates and tighten the plunger plugs.

Parts List
ITEM|QTY| PART NUMBER DESCRIPTION
1 1 |- Ranger XP Box or Bobcat Box
2 1 [70400 DU-HA All-Terrain For Ranger or
Bobcat UTV with Full Size Box

3 2 11001053 Plunger Plug - Expandable Large

4 2 (1001032 Humpstor - Ranger XP Mount Plate

5 4 11001009 Hex Bolt 1/4" x 5/8"

6 4 11001010 Lock Washer 1/4 Zinc Plated

7 4 | Washer - Flat 1/4" | Washer 1/4"

8 1 |Handle Regular Regular Handle - Black

9 2 [1001006 Screw #10 x 1.5

10 2 |[Washer - Flat#10 |Washer Flat #10

11 2 | Lock Nuts #10 Nut Nylock #10

DU-HA, Inc. /I website: www.du-ha.com // phone: 1.866.306.DUHA (3842) //fax: 1.218.998.4013 // 306 Saint Andrews Street South, Fergus Falls, MN 56537



